PHLAR

Esploso 67400A TB40PO1A

TBAOPO1

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284

Pagina 1



No. P/N Name Specification | Quantity
1 18000001 |engine 1P65F 1
2 12000059 |connect rod 16" 1
3 16000003 |connect rod spring 1
4 13000002 |deck 16" 1
5 28000024 |bolt M8*25 3
6 11000035 |line card 1
7 17000029 |key 47747747 1
8 12000143 |blade adaptor washer L=8 1
9 12000141 |blade adaptor 1
10 12000150 |blade 16" 1
11 12000170 |flat washer 1
12 28000035 |blade bolt 3/8-24UNF*35 1
13 11000090 |wheel cover 6" 2
14 28000073 |nut M8 12
15 11000084 |wheel 6" 2
16 16000001 |W steel wire 2
17 11000029 |Front wheel axle clamp @10 2
18 12000034 |front wheel axle 1
19 28000087 |Corrugated gasket 313*@022*0.5 4

20 12000120 |Axis card 1

21 11000092 |wheel cover 8" 2

22 11000088 |wheel 8" 2

23 11000093 |Dust cover 8" 2

24 12000090 |Cutting height lever 1

25 11000033 |handle cover 1

26 12000033 |rear wheel axle fixing plate 1

27 28000105 |Retaining ring P22 2

28 17000009 |Bearing sleeve 2

29 11000031 |rear deflector 1

30 16000004 |rear deflector spring 1

31 28000022 |bolt M8*15 4

32 28000143 |screw M5*12 2

33 12000080 |height adjustable tooth plate 1

34 12000002 |right handle support 1

35 17000016 |rear deflector pole 1

36 28000072 |nut M6 8

37 12000001 |left handle support 1

38 28000076 |nut M6 2

39 12000160 |down handle 1

40 11000024 |knob 2

41 12000162 |upper handle 1

42 14100076 |brake cable 1

43 12000164 |brake lever 16/17~} 1

44 28000012 |bolt M6x35,510 1

Pagina 2

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284




45 16000002 |line hook 1
46 28000119 |bolt M8*45 2
47 11000136 |Cues 1
48 17000012 |grass bag frame 1
49 17000006 |grass bag 2
50 28000120 |bolt M8*16 4
51 28000075 |nut M5 2
52 28000143 |screw M5*12 2
53 11000066 |Handrail sheath 1

Pagina 3

Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284





